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1. TOn mau : PHU CIA gI TONC HI-CRETE SPl
Name of sample

Z. SO luqng m6u : 01 (5,0 L)

QuantiQ

3. Noi gui m6u : cONc rY TNHH HoA cgAr xAv ot;tvc HI-cRETE
Customer 51 Hulnh Min D4t, P.19, Binh Th4nh, TP. Hd Chi Minh

4. Ngdy nh4n mdu :1,310912019

Date of receiving

5. Thoi gian thu nghi6m: 0811012019 - 05llll20l9
Testing duration

6. Phuongphrip thu: TC\N 3106: 1993;TCVN 3111 : 1993;TCVN 8826:2011; TC\,N 3118 : 1993

Test method

- -.:7. Ei6u kiQn thu nghiem/ Test condition:
- Vflt iieu su dung do kh6ch hirng cung c6p: phg gia

Nlaterials to be usedfor concrete supplied by customer: admixture
- MAu do Trung tdm K! thu4t 3 dirc m6u t4i phong thu nghiQm xdy dr,mg

The sample were cured and prepared by QUATEST 3 in Civil Engineering Testing laboratory

8. K6t qua tht nghiQm: Xem trang/ See page 02104 - 04104

Test result

rL. PHU rnACn PrN XAY DUYG
FOR HEAD OF CIWL ENGINEERING

TESTING LAB.
HEAD OF T, LAB.

Trin Nggc Sim

TL. GIAM DOC
PP. DIRECTOR

TRUONG PHONG THU NGHIEM

l. C6c k6t que thu nghiQm ghi trong phidunay chi co gi6 tri ildi voi miu do khdch hang gui.tlen . I Tesr results are yalidfor the namely submittetl sample(s) only
2. Khdng tlugc trich sao mQt phin phi6u k6t qud thu nghigm ndy n6u kh6ng c6 su tldng i bing van bin cua Trung t6. fg thuqt 3.

This Test Report shall ngt be reproduced, except in full, without the written permission by Quatest 3.
3. N/A: kh6ng 6p dmg. I Not applicable.
4.T€nm6u,t€nkh6chhdngdugcghitheoy6uciuc[ranoiguim6u. lNameofsample(s)andcustomerqrewritteilascustomer'srequest.
5. DQ khdng il6m bdo tlo md rQng udc lugng tluqc tinh voi k = 2, mirc tin cly 95 %. Kh6ch hang c6 th6 licn h9 theo dia chi dudi d6 biiit thcm th6ng tin.
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8.1. Ket qui thri nghiQm phq gia Hi-crete SPl
Test results of Hi-crete SP I admixture:

8.2. KCt qua thri nghiQm h6n hqp bd t6ng su dpng phu gia Hi-crete SPI
Test results of mixed concrete with Hi-crete SP I admixture

- Vat liQu sri dpng/ Material to be used
o Ximdng pooc ldng h5n hqp PC 40 c6 ciic chi tiOu co ly, h6a phu hqp v6i ydu ciu k! thudt cua

ti6u chuAn TC\N 2682 :2OOg.
All test results of the above portland cement PC 40 sample conforming to the requirement specified
in TCYN 2682 : 2009

o C6t xdy dpg c6 ciic chi ti6u co ly, h6a phu hqrp voi ydu cAu kY thu0t cria ti6u chuAn TC\rN 7570:
2006 vdTC\rN 8826 : 2011.
All test results of the above sand sample conforming to the requirement specified in TCW 7570:
2006 andTCW 8826 : 2011.

o Dii dam 1- 2 c6 c6c chi ti6u co ly, h6a phu hqp voi ydu cAu kI thu0rt cua ti6u chu6n
TC\N 7570:2006.
All test results of the above broken stone I - 2 sample conforming to the requirement specified in

TCW 7570 . 2006.

. He sO cOt liQg/ Aggregatefactor g = 0,40
Uot [eu/ Aggregates

. Phu gia Hi-crete SPI - li6u luqng 1,0 Yol 100 kg ximdng do kh6ch hang chi dinh
Hi-crete SP I admixture - Dosage 1,0 % / 100 kg cement was recommended by customer

- NhiQt d0 m6i truong trong thoi gian tht/ Ambient temperature during testing'. (27 t2)oC
- EO am tuorlg d6i cira m6i trucrng trong thoi gian thri : (60 t lO) %

Ambient relative humidity during testing
- Kdt qud thri nghiQm mdu b0 t6ng gdm 2 nh6m m5u bC t6ng thu nghiQm

Test result of rwo class of concrete specimen
r Plain: Bd t6ng kh6ng sri dung phlr gia 1m5u d6i chtmg)

Concrete mixture without the admixture (control specimen)
o SP1 : BC t6ng su dpng phu gia Hi-crete SP1

Concrete mixture with the Hi-crete SP I admixture
. Ktit qud thu nghiQm dua tr6n h5n hqp bC t6ng c6 cung d0 sut ban dAu la (9,0 + 1,0) cm.
Test results based onfreshly mixed concrete, which had the same (9,0 + 1,0) cm in initial slump test.

AY

TCn chi ti€ul Characteristics
8.1.1 Ti kh6i o 25 ocl Specific gravity at 25 oC

8.1.2. D6 pH o 25 ocl pH index at 25 'C
8.1.3. PhAn con lai sau khi s6y Gdm luqng chdt kh6),%

Residue by oven drying (dry material content)
8. 1.4. Ham lugng trol Ash content; %
8.1.5. Hem lugng clol Chloride content, %

4.87
19,2

1,24

TRUNG rAm xY rHuAr rrEu cHudlr oo lUduc cnAr LU0Nc a
OUALITY NSSUNNruCE & TESTING CENTER 3
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- Thanh ph6n v{t li6u cho l m3 h5n hqp b6t6ng vd d{c tinh ky thuat
The proportions of I mr mi{ed concrete and its specification

TOn chi ti6u
Characteristic

Mirc ch6nh lQch so vcri m5u d6i ch,lng
Deviation from c ontrol specimen

ua thf neniem b6n nw Ue tgnet ri
8.2.1. Hdm lugng nu6c trong lm

hqp bd t6ng, L
The water content used in tm3 of
fresh mixed concrete

8.2.2. DQ sirt/ The slump,
8.2.3. Him luqng bst khf,

The air content
8.2.4. Thoi gian d6ng k6tl Setting rime

. Bit dAu d6ng k6t. h : min
Initial setting time

. Ktit thric d6ng k6t,
Final setting time

8.1.5.Dd thi tuong q;* giri *g i:
kharg xuy6n (R) vd thoi gian (T)
Curve of relationship between
penetration resistance (R ) and

max 88,0 04

9,0 + 1,0

max 2,0

Kh6ng sdm hcm/ l/o/
earlier (01 :00)

Kh6ng mu6n hon/ !,lot
later (01 :30)

Kh6ng som hon/ l/crr
earlier (01 : 00)

Kh6ng mu6n hon/ llot

239

10,0

t.4

05 :40

07 :35

197

g5
- ,J

2,7

06 :00

07:50

Xem Bi6u ddl See the figttre ref 0Zl44AXD9lg

Ker ouarnb rrehiQ*aC
8.2.6. Cucrng d6 n6n trung binh, Mpa

The average compressive strength
. 3 ngiryl days
. 7 ngityl days
. 2S r,gity/ days

8.2.7. Cucrng dQ u6n trung binh, Mpa
The average flexural strength

. 3 ngityl days

. 7 ngityl days

40,5

a. )<
4,77

5,33

t36%
129 %
121%

r43 %
125 %
tt9 %

min 125 o/o

min 115 Yo

min 110 %

min 110 %
min 100 %
min 100 %

)^Y
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- KCt qud thu nghiQm
Test results of fresh

hgrp b€ t6ng vd b6 t6ng
rnlyed concrete and hardened concrete

0,7

00 :20

00: 15

lg,7
?i a

33,5

) q'7

),/ /
4,48
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o Plain

lHi-Crete SPI

1

100 360 170 1000

Thoi gian thri, min

Bidu d6: 021.1.+A,\.D9i8 riC O[Nn THOI GIAN O6NC rmr CU.r St r6Nrc

Ghi ch l Note: 
(') 

COt liQu duoc tinh torin o trang thrii kh6/ .4ggregate was calculated in dry conclition.
(2) Mric chi ti6u chAt lugng theo TCVN ggZO : iOf 1 aOi voi phu gia loqi F.

Quality levels comply with TCW 8826 . 201 I for admixture Type F. yd

TRUNG rAm XY rHUAT ilEU CHUdu oO LU(ING CnAr LUoNG 3
OUALITY ASSUBANCE & TESTING CFNTFR T

Kiit thric aong k6t/


